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DACIAN TECHNOLOGY MATERIAL CO., LTD.
437 § P KT &4 H & 2438 4 8 9%

No 8, Lan 2438, Jingguo Rd, Dajia Dist, Taichung City.

B4 F )3 Ak an 1k & W 3 R P 324 & B 32 (The following sample(s) was/were submitted and identified by/on behalf of the
applicant as) :

3% 4% B %7 (Sample Submitted By) ¢ A ##H A A 47 A PR 4 5 (DACIAN TECHNOLOGY MATERIAL CO., LTD.)

#% &% 4 #%(Sample Description) : :dc Lk &k HpE o £

W 44 B #3(Sample receiving Date) : 2017/12/27

)X 4 R (Testing Period) : 2017/12/28

A3 % K (Test Requested) © K& T €4 /8 o9 88 2 R A K

) 3K &5 & (Test Results) : 35 B, F — & (Please refer to next pages)

# % (Conclusion) : 45(Ca) ~ 4k(Ti) ~ 45 (Mn) ~ $¥(Zn) &) £ Fr £ & 100% 45 (Fe) % 99.0% £4(Pb) & 95.0% »
4%(Cr) ~ 48(Cd) ~ #7(As) ~ 4(V) ~ 45(Co) ~ #H(Se) ~ 48(Ba) ~ 42(T1)&y £ TF 358144 % 145> MDL -
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B3R &R ¢ (Test Results)

RI3XE B B fu 13X 3£ (Method) FiEERE | Ea®
(Test Items) | (Unit) Mk {E(MDL) | (Collect
(ng/m’) efficiency)
45(Ca) ng/m’ B X- % % ko # 4k (X-ray 7.22 100.0 + 0.0
£K(Th) ng/m’ fluorescence spectrometry, XRF) | 3.04 100.0£0.0
42(Mn) ng/m’ - Xact 625 4B BR[| 2.26 100.0 + 0.0
4 (Fe) ng/m’ 6.07 99.0 + 1.42
&% (Zn) ng/m’ 1.85 100.0 + 0.0
4(Pb) ng/m’. 1.75 95.0 + 7.03
4%(Cr) ng/m’ 2.31 X
4&(Cd) ng/m’ 45.98 X
##(As) ng/m’ 0.92 X
(V) ngfm3 232 X
45(Co) ng/m’ 2.53 X
#H(Se) ng/m’ 1.12 X
4A(Ba) ng/m3 7.56 X
4%(T1) ng/m’ 1.47 X
f3x(Note) :
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